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Goals

 What is neuropathy
e Evaluation and treatment strategy for neuropathy
(focus on painful peripheral neuropathy)

* What is concussion
* Concussion guidelines/recommendations

(focus on 2013 updated AAN guidelines)

e Questions/Discussion



Peripheral Neuropathy

» Affects approximately 2-8% adults, incidence increases with age

 VVarious methods of classification
e Axonal, demyelinating, neuronal
* Small fiber, large fiber )
* Sensory, motor, autonomic v | .
* Acute, subacute, chronic, recurrent | | |
* Acquired, hereditary, autoimmune antibody mediated -
* Focus today on distal symmetric painful polyneuropathy e

* There is no FDA approved treatment for small fiber neuropathy
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Strategic Approach

* Prevention in patients at risk (i.e. diabetes, prediabetes, gastric bypass, HIV)
* Determine underlying cause (may have multifactorial etiology)

* Medications alone or in combination (oral, topical, different mechanisms of
action)



Some Main Causes of Neuropathy

* |Diabetes, prediabetes|(Likely related to metabolic syndrome and inflammatory nerve damage)
* Alcohol

* Thyroid disease 7

*Vitamin B12 deficiency,lVitamin B6 toxicity (100 mg daily may cause toxicity)
e Drug induced (chemotherapy)

* Monoclonal gammopathy

e Paraneoplastic neuropathy

* Vasculitis

e HIV

* Hereditary

* Berreliosis

 Amyloidosis




EVALUATION OF DISTAL SYMMETRIC POLYNEUROPATHY:
THE ROLE OF LABORATORY AND GENETIC TESTING
(AN EVIDENCE-BASED REVIEW) Muscle Nerve 39: 116125, 2009

J.D. ENGLAND, MD," G.S. GRONSETH, MD,? G. FRANKLIN, MD,® G.T. CARTER, MD,* L.J. KINSELLA, MD,® J.A. COHEN, MD,°®
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M.A. FISHER, MD,'® D. HERRMANN, MD,'* J.F. HOWARD, MD,'® G. LAURIA, MD,'® R.G. MILLER, MD,"”

M. POLYDEFKIS, MD,'® A.J. SUMNER, MD'® Report of the American Academy of Neurology, the American Association of
Neuromuscular and Electrodiagnostic Medicine, and the American Academy of Physical Medicine and Rehabilitation




@+\ (M Pharmacotherapy for neuropathic pain in adults:
a systematic review and meta-analysis

Crosshark

Nanna B Finnerup®, Nadine Attal®, Simon Haroutounian, Ewan McNicol, Ralf Baron, Robert H Dworkin, lan Gilron, Maija Haanpaa, Per Hansson,
Troels S Jensen, Peter R Kamerman, Karen Lund, Andrew Moore, Srinivasa N Raja, Andrew S C Rice, Michael Rowbotham, Emily Sena, Philip Siddall,

Blair H Smith, Mark Wallace

Lancet Neurol 20115; 162-73

Total daily dose and dose regimen Recommendations
Strong recommendations for use
Gapabentin 1200-3600 mq. in three divided doses First line
Gabapentin extended 1200-3500 mg, in two divided doses First line
release or enacarbil
Pregabalin 300-600 mg intwo divided doses First line
Serotonin-noradrenaline 60-120 mg once a day (dulosetine); First line
reuptake inhibitors 150-225 maq. once a day (venlafaxine extended
duleetine or venlafaxine®  release)
Tricyclic antidepressants 25-150 mg once a day or in bwo divided doses First linet
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Total daily dose and dose regimen

Weak recommendations foruse

Capsaicin 8% patches One to four patches to the painful area for
30-60 min every 3 months

Lidocaine patches One to three patches to the region of painonce a
dayforupto12h

Tramadol 200-400 mg in two (tramadol extended release)
orthree divided doses

Botulinum taxinA G0-200 units to the painful area every 3 months

(subcutaneoushy)

Strong opioids

Individual titration

Recommendations

Second line ( peripherzl
mneuropathic pain):
Second line ( peripherzl
neuropathic pain)
Second line

Third line; specialist use
(peripheral nevropathic pain)
Third line§
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Other Treatments

* Opiods, Tramadol also have efficacy for neuropathic pain
* NSAIDS not effective
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Summary

* Oral
e Antidepressants (TCA, SNRI) A
* Anticonvulsants (Ca)

* Anticonvulsants (Na) > Consider combinations
* Tramadol

* Opioids

-+

* Topical
* Lidocaine
* Capsaicin




Concussion incidence in high school and
collegiate competitions among commonl

played sports

Rate/1,000 games

High school
Callege
Baseball/softball®®
High achool
College
Summary of 9 sports®®
High achool

College
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Sport Concussion Assessment Tool - 3rd Edition

For use by medical professionals only




Management of Diagnosed Concussion

* Cognitive Restructuring
e Educate
* Reassurance
e Reattribution of symptoms

* Diminish likelihood of developing chronic postconcussion syndrome



Retirement From Play After Multiple
Concussions

* May obtain formal neurological and neurophysiological assessments
* Counseling regarding risks for developing chronic impairments

* Changes on imaging
* Permanent neurologic changes



Graduoated Return-to Play Protocol

Step Rehabilitation Stage
No activity

Light aerobic
eXEercise
Sport-specific
eXercise
Non-contact
training drills
Full-contact

practice

Return to play

Objective of Stage
Recovery

Increased heart rate

Add movement

Exercise, coordination, cognitive load

Restore athletes confidence, coaching
staff assess functional skills




SPECIAL ARTICLE . . ;
Summary of evidence-based guideline update:
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Report of the Guideline Development Subcommittee of the American Academy of
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Questions?

 haha@ucdavis.edu
* (916) 734-3588
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